
DETAIL PROJECT REPORT 

 

 
 

 
 
 

 

 

 

PREPARED BY 
 

  

NAME BRANCH NAME ENROLLMENT NO 

Irshad I. Hakim Civil Engineering 181173106009 

Ujjaval J. Kayasth   Civil Engineering 181173106010 

 

 

   COLLEGE NAME                                            NODAL OFFICER NAME               
NEOTECH INSITITUTE OF                              PROF.PIYUSH D PRAJAPATI 

TECHNOLOGY, VADODARA                                                                                             
 
 

 
 

 

 

 

 

 

 

 

 
 
 
 

YEAR: 2020-2021 
GUJARAT TECHNOLOGICAL UNIVERSITY 

Chandkheda, Ahmedabad– 382424 Gujarat.

VISHWAKARMA YOJNA: VIII 
AN APPROACH TOWARDS RURBANISATION  

VARSADA Village, 
[...]
1) Patch repairs and nascent anodes, 2) Impressed Current Catholic Protection, 

3) Galvanic Catholic Protection, what’s more, 4) Hydrophobic medications. The 

determination of the above research bundles depended on over a wide span of 

time use by the development industry to repair, renovate and restore RC. 

 

5.1.7 Sewage Treatment plant 

 It includes physical, biological 

and sometimes chemical 

processes to remove pollutants. 

Its aim is to produce 

environmentally safe sewage 

water, called effluent, and a solid 

waste, called sludge or bio solids, 

suitable for disposal or reuse. 

Reuse is often for agricultural 

purposes, but more recently, 

sludge is being used as a fuel 

source. 

Water from the mains, used by manufacturing, farming, houses (toilets, baths, 

showers, kitchens, sinks), hospitals, commercial and industrial sites, is reduced 

in quality as a result of the introduction of contaminating constituents. Organic 

wastes, suspended solids, bacteria, nitrates, and phosphates are pollutants that 

must be removed. To make wastewater acceptable for reuse or for returning to 

the environment, the concentration of contaminants must be reduced to a safe 

level, usually a standard set by the Environment Agency. 

Sewage can be treated close to where it is created (in septic tanks and their 

associated drain fields or sewage treatment plants), or collected and transported 

via a network of pipes and pump stations to a municipal treatment plant. The 

former system is gaining popularity for many new ECO towns, as 60% of the 

cost of mains sewerage is in the pipework to transport it to a central location and 

it is not sustainable. It is called 'Decentralisation' of sewage treatment systems. 

The job of designing and constructing sewage works falls to environmental 

engineers. They use a variety of engineered and natural systems to meet the 

Fig 5.7 Sewage treatment plant 



Vishwakarma Yojana Phase VIII: Varsada Village, Vadodara District. 

Gujarat Technological University                                                 2020-2021 Page 63 

 

 

 

required treatment level, using physical, chemical, biological, and sludge 

treatment methods. 

The result is cleaned sewage water and sludge, both of which should be suitable 

for discharge or reuse back into the environment. Sludge, however, is often 

inadvertently contaminated with many toxic organic and inorganic compounds 

and diseases and the debate is raging over the safety issues. Some pathogens, for 

example, 'Prion' diseases (CJD or 'Mad Cow Disease is a Prion disease) cannot 

be destroyed by the treatment process. 

Anaerobic Sewage Treatment 

Aerobic Sewage Treatment 

The effluent produced by this process is non-polluting and can be discharged to 

a watercourse Conventional sewage water treatment involves either two or three 

stages, called primary, secondary and tertiary treatment. 

 

CASE STUDY ON SEWAGE TRATMENT PLANT  

Abstract; - It includes physical, biological and sometimes chemical processes to 

remove pollutants. Its aim is to produce environmentally safe sewage water, 

called effluent, and a solid waste, called sludge or bio solids, suitable for 

disposal or reuse. Reuse is often for agricultural purposes, but more recently, 

sludge is being used as a fuel source. 

 INTRODUCTION 

Across the globe water shortage is a concerned issue. According to survey 2 

out of 10 people don't have access to drinking water. Meanwhile the sewage 

treatment plant is a kind of redemption to meet the gap of available water and 

consumed one. Discharge of wastewater directly in water bodies is a general 

practice in India. Water released by industries and household practices after use 

for various purposes is termed as sewage. Generally, sewage through such 

origins has 99% water and 1% sediments and colloidal material. 

Sewage treatment is a process of removing harmful contaminants from the 

water and making it available for the future need. This contaminant mainly 

consists of the house hold sewage and industrial sewage. The treatment is done 

in three process namely primary process, secondary process and tertiary 

process. The efficiency of STP and go up to 85%-90% in best cases and 

particularly speaking of Delawas efficiency range is between 75%-80%. 

This research paper deals with the comparative study of Delhi STP and 

Delawas STP. According to the survey Jaipur receive basic (pH >7) kind of 

sewage to be treated than Delhi. The pH range of the inlet at the Jaipur has an 



Vishwakarma Yojana Phase VIII: Varsada Village, Vadodara District. 

Gujarat Technological University                                                 2020-2021 Page 64 

 

 

 

average value of 7.36, whereas Delhi has pH of about 6.37. Considering other 

parameters of the Jaipur STP namely TDS (Total Dissolved Solids), TSS (Total 

Suspended Solids), BOD (Biological Oxygen Demand) and COD (Chemical 

Oxygen Demand) have efficiency in range of 50%, 57.7%, 37.25% and 60.48% 

respectively. It is very clear that the after treating 62.5 MLD of sewage water, 

results are considerable but not very promising. On the other hand, percentage 

results of Delhi STP are 85.3%, 98.47%, 97.85%, 95.75%. The results of the 

Delhi STP are very relying as because the advancement of the technology is 

very welcome over there. This research paper is statically comparing the two 

STP following the same methodology yet producing so different results. 

Obviously, Jaipur STP requires much accuracy because in this growing world 

we should focus on sustainable development and follow every possible path to 

follow the ideology of reuse and recycle. 

The salient features of STP are given below in table 
 

CALCULATION  

Flow rate Popln x LPCD 21600 L/d 

Quantity of water supplied  21.6 m3/d 

Quantity of wastewater generated  80%  

Quantity of wastewater generated 80% of water supply 17.28 m3/d 

Assume peak factor  1.3 times 

Total quantity of wastewater 

generated 

WW generated x 1.3 22.46 m3/d 

RESULT    

Quantity of wastewater generated 22.46 m3/d 

 22464 l/d 

 0.022 MLD 

 25 m3/d 

Consider future expansion and peak demand 2 times 

Taken 50 m3/d 

 

RESEARCH METHODOLOGY Study was started with identification of 

general infrastructure problems in Jaipur and Delhi. Turns out that the treatment 

of waste water generation is major problem in both the cities. After 

identification of the problem, the aim, objectives and the methodology were 

framed. Firstly, the study is carried out for geographical conditions and existing 

sewage conditions of cities. Primary and secondary data is collected from 

several sources. 

 



Vishwakarma Yojana Phase VIII: Varsada Village, Vadodara District. 

Gujarat Technological University                                                 2020-2021 Page 65 

 

 

 

1. Inlet is the place where all the sewage of the city is collected for the further 

treatment of turning this waste water in a usable form. 

 2. Initially the water is sent for coarse screening to separate out the waste of big 

size example plastic bags, cans, bottles etc.  

3. Collecting Channel is the place where water is stored after the screening so 

that the stable water can be pumped up.  

4. In Pumping the water is pumped up with the help of pipes of various diameter 

varying from 32mm to 75mm. 

 5. Fine Screening is the step which involves the removal of fine impurities from 

the sludge. This step is important because removing the fine impurities like jute 

bags, scrap of plastic, hairs, threads etc. will reduce the cost of treatment.  

6. The sewage water from screen chamber flows to grit chamber, where coarse 

particles of sand, ash and clinkers, egg shells, bone clips and inert materials are 

removed by method of Grit Separation.  

7. The sewage water from grit chamber flows to primary clarifier where 

sedimentation of settleable solids takes place. Primary clarifier also reduces the 

organics load on secondary treatment units.  

8. The sewage water from primary clarifier flows to aeration tank, where the 

sewage containing waste organic matter is aerated and microorganisms 

metabolize the soluble and suspended organic matter.  

9. The waste water from aeration tank flows to secondary settling tank, where 

separation of biological sludge takes place. The efficient separation of the 

biological sludge is necessary for ensuring final effluent quality and also for 

return of adequate sludge to maintain the MLSS level in the aeration tank.  

10. The Primary sludge Digestion is the step in which anaerobic sludge 

digestion takes place. 

 

CONCLUSION The idea of STP is very promising step that each city should 

plant. It gives us the liberty to reuse the sewage water. By using the STP, water 

is available for variety of uses like it can be discharged easily to any water 

bodies, can be used for irrigation and cultivation purpose and what not. STP also 

develops biogas which is used to make different form of energy available for 

government, specifically mentioning, Jaipur STP produces electricity of 12-19 

kWh. Moreover, production of methane also contributes to the unavoidable 

advantage of STP. The idea of waste to vitality is the prime concern that draws 



Vishwakarma Yojana Phase VIII: Varsada Village, Vadodara District. 

Gujarat Technological University                                                 2020-2021 Page 66 

 

 

 

the attention. In Jaipur STP the water is discharged to the canal which is running 

all over the city and finally ends up in a water body. Further this water is used 

for irrigation purpose. The sludge generated from the secondary treatment 

process is used as manure besides this, the production of biogas is enough for 

running the plant and also available for the government uses. Jaipur STP lacks 

the tertiary treatment process which makes it suppressing in terms of efficiency 

than Delhi STP. But still Jaipur STP is a very effectively treating sewage of 

Jaipur. 

Parameters Eq tank FM CF SDB RGF Dis 

Cost for cement 16402 1144 76380 49118 119824 5411 

Cost for sand 4001 279 18629 11980 29225 1320 

Cost of coarse 

aggregate 

10779 669 82527 34648 88031 2523 

Cost of Brick 10152 214 27420 16898 21261 3849 

Cost of Pipe 500 500 500 1500 1000 1000 

Cost of painting 5000 2500 10000 7500 5000 2500 

Mason 5600 4200 9800 7000 8400 5600 

Male helper 4000 3000 7000 5000 6000 4000 

Female helper 3200 2400 5600 4000 4800 3200 

Estimated cost 59633 14906 237856 137644 283542 29402 

Contractors profit 5963 1491 23786 13764 28354 2940 

Total Estimated Cost 65597 16397 261641 151408 311896 32342 

    Sum Total (Rs) 839281 
 

Wastewater discharged into the environment may cause harmful effects if not 

treated properly. For the treatment of wastewater, proper sewage treatment 

plant has to be designed. However, estimation of the proposed design is very 

much important to identify the total cost for the proposed unit to avail the fund. 

The area available for STP unit at Bearys institute of technology campus is 

having the contour value of 91.5 m to 92.5 m. Area available for the sewage 

treatment is 399.81 m
2
 with 300 m

2
 expandable. The cost estimation for cement 

was found to be Rs. 1,19,824 for Rapid gravity filter and Rs. 76,380for 

clariflocculator unit. However, cost of sand was calculated Rs. 29225 for Rapid 

gravity filter with coarse aggregate Rs. 88031. Total Cost of construction for 

Equalization tank was estimated as Rs. 65597 with Flash mixer of Rs. 16397, 

Sludge drying bed Rs. 151408, Rapid gravity filter of Rs. 311896, Disinfection 

tank of Rs. 32342 and clariflocculator of Rs. 261641. Total estimated cost of 

construction of STP was calculated as Rs. 839281. 



Vishwakarma Yojana Phase VIII: Varsada Village, Vadodara District. 

Gujarat Technological University                                                 2020-2021 Page 67 

 

 

 

 E – Waste disposal / Any West disposal  

 

Rapid growth of the electronic 

manufacturing volume, market, and 

rapid change in technology resulting in 

new product Complexity of electronic 

products, which requires special 

approach in recycling 

Use of rare and precious metals and 

compounds, many of which should be 

recovered. 

1. presence of toxic chemicals and other substances of environmental concern 

2. opportunities of efficient material and component reuse 

3. Electronics recycling, computers for instance, is essentially a process of 

breaking down the final product back to components (some of which can be 

reused) and initial raw materials (such as copper, gold, silver, other metals, 

plastics). Because of significant load of technological product with heavy 

metals and toxic compounds (e.g., mercury, cadmium, lead, flame 

retardants), discarded electronics are classified as hazardous waste. Hence, 

recycling also requires strict measures of environmental safety. 

 

Local / Out Source of Energy  
Biogas (e.g., landfill 

gas/wastewater treatment 

digester gas)  

Wind side is the best site to 

generate the electricity. Local 

governments can lead by 

example by generating energy 

on–site. 

  

Fig 5.6 E waste 

 



Vishwakarma Yojana Phase VIII: Varsada Village, Vadodara District. 

Gujarat Technological University                                                 2020-2021 Page 68 

 

 

 

 

CHAPTER: - 6 
 

6 Swatchhta Bharat Abhiyan (Clean India)  
 

6.1 Which type of swatchhta needed in your village explaining Existing, 

 Situation with photograph. 

 

There is no need of swatchhta in our allocated 

village because there is no waste in our village 

and regular check by the Surpanch.  

 

 

 

 

 

6.2 Guidelines for the process of the implementation in your village with 

photograph  

 The Swachh Bharat Mission 

is split into two sub Missions 

Swachh Bharat Mission (Gramin) 

and Swachh Bharat Mission 

(Urban).  

 Swachh Bharat Mission 

(Gramin), Gram Panchayats and 

ZillaParishads will work on war 

footing to make sure that all 

households in all villages have 

functional water supply and toilet 

facilities. Productiv of night soil as 

bio-fertilizers is also on the cards.  

 Implementation of SBM (G) 

is proposed with ‘District’s the base unit, with the goal of creating ODF GPs. 

The District Collectors/Magistrates/CEOs of Zilla Panchayat are expected to 

 

Fig 6.1Swachta Abhiyan 
 

6.2 Students safai reli in village 
 



Vishwakarma Yojana Phase VIII: Varsada Village, Vadodara District. 

Gujarat Technological University                                                 2020-2021 Page 69 

 

 

 

lead the Mission themselves, so as to facilitate district wide planning of the 

Mission and optimum utilization of resources. The Baseline Survey data of 

2013 collected by States and entered on the IMIS of MDWS by 31.1.2015 

will be considered as the base for States where the survey is complete. For 

other States the data entered on completion of the Survey will be taken as the 

base data.  

 A project proposal shall be prepared by the District, scrutinized and 

consolidated by the State Government into a State Plan. The State Plan with 

district wise details will be shared with the Government of India (Swachh 

Bharat Mission-Ministry of Drinking Water and Sanitation). This Plan will 

include a 5 year Plan along with 5 independent Annual Plans which merge 

into the 5 year Plan. These plans shall be approved by the Ministry each 

year.  

 On the basis of formative research and consultation rounds, the State shall 

develop a tailor-made Communication Strategy, a Communication Plan, and 

material and will train community mobilisers to use these tools  

 The provision of Incentives for individual household latrine units to the rural 

households is available to States that wish to provide the same. This may 

also be used to maximize coverage so as to attain community outcomes. 